Currently we are only shipping online orders to UK locations.

260

ELECTRICAL INSTALLATION ASSEMBLIES MAINFRAME ASSEMBLY

Ref Description Part No Qty Price
Ref: 1 Description: Harness Chassis Part No: 721/X1776 Qty: 1
Price:
Ref: 2 Description: Relay Glowplug12 Volt Part No: 716/30252 Qty: 1
Price:
Ref: 3 Description: Harness Fuse link 60 Part No: 332/L2965 Qty: 1
Price:
Ref: 5 Description: Mount Fuse box Part No: 332/X4246 Qty: 1
Price:
Ref: 6 Description: Bracket Fuse Link Box Part No: 331/19857 Qty: 1
Price:
Ref: 8 Description: Fuse Maxi 50Amp Part No: 716/30081 Qty: 1
Price:
Ref: 9 Description: ECU Chassis Part No: 332/X4800 Qty: 1
Price:
Ref: 10 Description: Mounting Rubber 30 x15 height Part No: 331/42519 Qty: 1
Price:
Ref: 11 Description: Washer (M8) Part No: 1420/0007D Qty: 1
Price:
Ref: 12 Description: Box Fuselink Part No: 716/30077 Qty: 1
Price:
Ref: 13 Description: Nut Lock, M8 Part No: 1370/0203Z Qty: 1
Price:
Ref: 14 Description: Setscrew M6x25 Part No: 1315/0207Z Qty: 1
Price:
Ref: 15 Description: Nut Lock, M6 Part No: 1370/0103Z Qty: 1
Price:
Ref: 16 Description: Washer (M6) Part No: 1420/0006D Qty: 1
Price:
Ref: 17 Description: Grommet Part No: 2410/0212 Qty: 1
Price:
Ref: 18 Description: Tie Cable 160mm Weld Stud Mounted Part No: 826/01347 Qty: 1
Price:
Ref: 19 Description: Fuse Maxi Fuse 60Amp Part No: 716/16400 Qty: 1
Price:
Ref: 20 Description: Fuse maxi fuse 100Amp Part No: 716/30270 Qty: 1
Price:
Ref: 21 Description: Label Primary fuse Part No: 332/L6219 Qty: 1
Price:
Ref: 22 Description: Setscrew M8 X 25 Part No: 1315/0307Z Qty: 1
Price:
Ref: 23 Description: Clip P Part No: 332/X8093 Qty: 1
Price:
Ref: 24 Description: Clip Pipe, Dia 44mm Part No: 821/10278 Qty: 1
Price:
Ref: 25 Description: Bolt Flanged M8 x 20 lg Part No: 1317/3305Z Qty: 1
Price: